IF INLINE SPD
CONTROL IS USED

PARTS CATALOG #099341 REV. L

KS0-65 | KSO-74 | KSO-82 | KS0-92 | KS0-102
2) x 82) SHEET 1

(48 x 65) |(52 x 74) |(6l (B4 x91.9)|(71 x 102)
099418 099392 - 099545 093530

KOMPAC V
PRE '86, 1ST HEAD, CONV.

IF INLINE SPD
CONTROL IS LSED I
— N
-
10

~=---1

87

- \ogaoss
‘099267 !
099265 e

,/’ wx - FOR KSO-102 USE - 099843
—————— - * - FOR KSO-102 USE - 099847

093094 | PLUNGER, BALL 2

092091 | SCREW, FLAT, M5 X [2nn L. 4

098325 | BASE, OSCILLATOR, NOP |

098324 | BASE, OSCILLATOR, 0OP |

098226 | NUT, STRIPE ADJUSTMENT 4

098225 | PIVOT 2

(098224 | THREADED ROD, M10x!1.0 2

091606 | NUT, JAM, MIOx!.0 6

099296 | SPRING, COMP / TORSION,L .H. 1 22 1099221 | LINK 4

098292 | HOUSING, SPRING 2 21 1089227 | PIVOT 2

091748 | SCREW, FLAT, M8 X 20mn L. | 091665 | RETAINING RING, EXTERNAL, @ 10mn 2 20 | 099228 | PLATE, FORM ROLLER, |

71 | 099208 | TUBE SEAL,BIMBA 2 49 | 091663 | RETAINING RING, EXTERNAL, @ 16mn 2 19 1099229 | PLATE, FORM ROLLER, |

70 | 099207 | BODY, BIMBA 2 48 1091625 | WASHER, .78 X .64 X .05 2 18 1099264 | BUSHING 2

69 | 099206 | PISTON SEAL, BIMBA 2 47 1099302 | SUPPORT 2 17 1099223 | DOWEL PIN, @ 10 X 32nn L. 4

68 | 093205 | PISTON ROD ASSY, BIMBA 2 46 1099254 | SCREW, SET, CONE, M6 X 45nn L. 2 16 1099345 | THREADED ROD MIO X 1.0 2

67 | 099204 | SPRING SPACER, BIBMBA 2 45 1099343 | SCREW, SET, M6 X 6rm LG. 2 15 109 X X

66 | 099203 | SPRING, COMPRESSION, BIMBA 2 44 1099301 | PLATE, M/R, PRE 86, IST HEAD 2 14 109 X X

65 | 099294 | HOUSING ASSY 2 43 1099252 | PIVOT 2 13 109 X X

- - - 64 | 099332 | SCREW, CAP, M3 X [2nn L. 8 42 1099253 | SHIM, 1.050 X .738 X .025" 4 12 1099008 | FITTING, ELBOW, 1/8 M-F, BSPT. 2

098266 | KEY 1 63 | 099380 | FTG, CONN, ST, 178 NPT - 5/32 TUBE | | 41 091664 | RETAINING RING, EXTERNAL, @ 20mn 4 I1 1099006 | VALVE, FLOW SPEED CONTROL 2

94 1099362 | BACKING PLATE ASS"Y N.O.P. 1 82 | 091757 | SCREW, CAP, M5 X 10nn L. 2 62 1099377 ] 1716 N.P.T. PLUG | 40 1099247 | SCREW, SHOULOER & 10 X 16nnLG. 4 10 | 099013 | FITTING, ELBOW, 1/B8-6rm, UNI-THD. 4
93 1099361 | BACKING PLATE ASS"Y O.P. 1 81 1099495 | RETAINING RING, EXTERNAL, & 25nn 1 61 | 099491 | TUBE | 39 1091892 | SCREW, CAP, M8 X 35nn L. 3 9 1099346 | SCREW CAP M10 X 80mn LG. 2
92 1099382 | SEALS SET 1 80 | 099232 | SHIM, 1.300 X .988 X .015" 1 60 | 099489 | TUBE HOLDER | 38 | 099281 | WASHER, M8 3 8 1099304 | PIN 2
91 | 099083 | MOUNTING PLATE O.P. 1 79 1099263 | BEARING, ROLLER, 42 X 25 X 9nn 2 - - - - 37 1091758 | SCREW, CAP, M8 X 20nn L. 2 7 | 099311 | SUPPORT ** |
90 1099068 | BAR 2 78 099261 | KEY 1 - - - - 36 1099316 | HANGER, FORM ROLLER 1 6 1099303 | YOKE 2
89 | 091696 | SCREW, CAP, M5 X 20nn LG. 8 77 | 099492 | SHAFT, ORIVE 1 - - - - 35 1099257 | RETAINING RING, EXTERNAL, @ S5mn 2 5 1099342 | AIR CYLINDER 2
88 | 099119 | MOUNTING PLATE N.O.P. 1 76 | 099259 | WAVE WASHER, @ 42nn 1 - - - - 34 1099258 | SPACER, BUSHING 2 4 1099305 | BRACKET 2
87 1091785 | SCREW, CAP, M6 X 14nn L. 2 75 | 099333 | RETAINING RING, INTERNAL, © 42nn 1 99 | 091961 | WASHER FLAT 2 33 1099331 | SCREW, CAP, M6 X 70nn L. 2 3 1099308 | SUPPORT 2
8 |- - - 74 1099256 | GEAR 1 94 | 091768 | SCREW CAP BUTTON HD.MI0 X 10nn LG. | 4 32 1099329 | SCREW, CAP, M6 X 45nn L. 2 2 | 091761 | SCREW, CAP, M6 X 18nn LG. 4
8 |- - - 73 | 099255 | END WASHER 1 53 | 099291 | SPRING, COMP / TORSION, R.H. | 31 1099323 | BRACKET, OSCILLATOR 2 | 1099307 | SUPPORT * |
TTEM| PART # DESCRIPTION OTY| [ITEM| PART # DESCRIPTION OTY| [ITEM| PART # DESCRIPTION OTY| |ITEM| PART # DESCRIPTION OTY| [ITEM| PART # DESCRIPTION aTy




K50-65 | K50-74 | K50-82 | K50-92 | KS0-102
(48 x B3) |(32 x 14) (6] x 82) |(B4 x81.5) (71 x 102)
099418 099392 099545 099530
KOMPAC V
PRE "86, 2ND HEAD, CONV. 7\

TN .
<O
2
v

10

[F INLINE SPD
CONTROL IS USED.

SHEET

099094

PLUNGER, BALL

2

092091 | SCREW, FLAT, M5 X [2nn L. 4

099325 | BASE, OSCILLATOR, NOP |

099324 | BASE, OSCILLATOR, OP |

099226 | NUT, STRIPE ADJUSTMENT 4

099225 | PIVOT 2

099224 | THREADED ROD, M10x!.0 2

091606 | NUT, JAM, M10x!.0 6

099296 | SPRING, COMP / TORSION, L .H. ! 099221 | LINK 4

099292 | HIUSING, SPRING 2 099227 | PIVOT 2

SCREW, FLAT, M8 X 20nn L. 091665 | RETAINING RING, EXTERNAL, ¢ 10nn 2 099228 | PLATE, FORM ROLLER, NOP !

TUBE SEAL,BIMBA 48 | 091663 | RETAINING RING, EXTERNAL, @ 16nn 2 099229 | PLATE, FORM ROLLER, 0P !

BUDY, BIMBA 48 | 091625 | WASHER, .78 X .64 X .09 2 18 1099264 | BUSHING 2

PISTON SEAL, BIMBA 47 1099302 | SUPPORT 2 17 1099223 | DOWEL PIN, ¢ 10 X 32mn L. 4

PISTON ROD ASSY, BIMBA 46 1089254 | SCREW, SET, CONE, M6 X 45mn L. 2 16 1099344 | THREADED ROD MIO X 1.0 2

SPRING SPACER, BIBMBA 45 1099343 | SCREW, SET, M6 X bnn LG. 2 15 109 X X

SPRING, COMPRESSION, BIMBA 44 1099299 | PLATE, M/R, PRE 86, Z2NJ HEAD 2 14 109 X X

HOUSING ASSY 43 1089252 | PIVOT 2 13 109 X X

8 |- - SCREW, CAP, M3 X 12mn L. 42 1099253 | SHIM, 1.050 X .738 X 025" 4 12 109 X X

83 1099266 | KEY FTG, CONN, ST, 178 NPT - 5/32 TUBE 41 1091664 | RETAINING RING, EXTERNAL, @ 20nn 4 11 1099006 | VALVE, FLOW SPEED CONTROL 2

82 1091757 | SCREW, CAP, M5 X 10mn L. 1716 N.P.T. PLUG 40 1099247 | SCREW, SHOULDER & 10 X 16nnlLG. 4 10 | 099013 | FITTING, ELBOW, 1/8-Brn, UNI-THD. | ¢

81 1099495 | SPACER TUBING, 4MM 39 1091892 | SCREW, CAP, MB X 35nn L. k| 9 1099007 | FIOTTING, 1/8-Bnm, UNI-THO, SMC 2

92 109 X X 80 1099232 | SHIM, 1.300 X .988 X .015" - 38 1099281 | WASHER, MB k| 8 1099304 | PIN 2
91 109 X X 79 1099263 | BEARING, ROLLER, 42 X 25 X Grn - 37 1091758 | SCREW, CAP, MB X 20nn L. 2 71099309 | SUPPORT !
90 1099362 | BACKING PLATE ASS'Y N.O. ! 78 1099261 | KEY - 36 1099316 | HANGER, FORM ROLLER ! 6 1099303 | YOKE 2
89 1099361 | BACKING PLATE ASS'Y O.P. ! 77 1099492 | SHAFT, ORIVE - 35 1099257 | RETAINING RING, EXTERNAL, @ 55mn 2 5 099342 | AIR CYLINDER 2
88 1099382 | SEALS SET ! 76 1099259 | WAVE WASHER, @ 42mn - 34 1099258 | SPACER, BUSHING % 4 1099305 | BRACKET 2
87 1091785 | SCREW, CAP, M6 X l4nn L. 2 759 | 099333 | RETAINING RING, INTERNAL, @ 42mn WASHER FLAT 33 1099331 | SCREW, CAP, M6 X 70nn L. 2 3 1099308 | SUPPORT 2
8 |- - - 74 1099256 | GEAR SCREW CAP BUTTON HO.MS X 10nn LG. 32 1099329 | SCREW, CAP, M6 X 45nn L. 2 2 1091761 | SCREW, CAP, MG X 18mn LG. 8
85 |- - - 73 1099255 | ENJ WASHER SPRING, COMP / TORSION,R.H. 31 1099326 | BRACKET, OSCILLATOR 2 11099306 | SUPPORT |
TTEM| PART # DESCRIPTION OTY! |ITEM| PART # OESCRIPTION OESCRIPTION ITEM| PART # DESCRIPTION OTY! |TTEM| PART # OESCRIPTION aTy

PARTS CATALDG #098341 REV. L




KOMPA
FORN /

U
!

V
ETERING ROLLERS

OLD STYLE SHAFT

WITH SPLINE " °n

USE IN COLLAR
W/0 SPLINE

PARTS CATALOG #099341 REV. L
SHEET 3

20 1099242 [RET. RING,EXTERNAL, @ 1.062",SPIRAL | |
19 1099241 | SHIELD |
-~ ¢ SEE ADDITIONAL CHART FOR SIZE PARTS. 18 [ 093239 [RET. RING, INTERNAL, @ 1.875",SPIRAL | |
So_ e [TEMS 24 & 25 ARE LSED WITH METERING ROLLER RINGS (P/N 099272) L) HE SOHER, Sl 0.0, i
- WITH 6. Inm( . 238" ) X 8.4nn( 330" ) DFEP COUNTERBORES FOR SCREUS. e 0T R B T X T o 5
o TTEMS 27 & 28 ARE USED WITH RINGS WITH @11, lnn(.438") X 15an(.590" ) DEEP COUNTERBORES. T 0D | CREASE ST :
13 1099236 | GEAR, FORM ROLLER |
STZE PARTS 12 1099246 | SPRING, COMPRESSION |
11 [091757 | SCREW, CAP, M5 X 10mm L. 5
KSO=65 KSO=74 KSO=82 KSO=92 K80=ﬂ@2 30 | * FORM RLR SUBASS'Y | 10 | 099245 | HUB, ENGAGEMENT |
29 1091586 | PIN, DOWEL, M6 x 12 |
(48 x B5) (52 x 74) |(61 x 82) |(B4 x81.5) (71 x 102) 5377099745 [ SPRING, COMPRESSION. 360x 625,051 |
30 (099856 099857 099875 099497 099858 27 1091709 | SCREW, SHOULDER, M6 X 12mn L. *ox
26 1099271 [ SHIM, LAMINATED *ox
25 1099272 | RING, METERING ROLLER 2
21 (099387 099279 099879 099509 099463 24 1099273 | SCREW, (AP, M5 X 25mm L. s | 4 [ 099243 [ RETAINING RING, EXTERNAL, @ 22mn |
11099383 099278 099874 099513 099459 21 = ASSY, METERING ROLLER HIE ASSY, FORM ROLLER -
TTEM| PART # TTEM| PART # DESCRIPTION OTY|TTEM| PART # DESCRIPTION a1y




PARTS CATALUG #099341 REV. L

-/ RRM NOZZLE SHEET 4
S 10

| I

KOMPAC V
NOZZLE / NIP GUARD KIT

RRM NOZZLE

3 — —
2 [ 098011 | TUBING, PLASTIC
| {09911 [PIN, DRIP
TTEN] PART # DESCRIPTION aTy 5 s FOR SIZE PARTS SEE ADDITIONAL CHART,
& TTEMS ARE INCLUDED WITH DUTLINED SUBASSEMBLY.
3 TG TG FLSTIC 5 17 1002103 | SPACER, STAND OFF, 15 .
|_[099713[PiN, ORTP 2 16 109199 | E-RING *
TTEN| PART DESCRIPTION oTy 15 095168 | SCREW, CAPTIVE, Mo *
14 (091757 | SCREW, 5 ¥
- - - 13 (099071 | TOP BAR SUPPORT,2ND HD.SET ¥
2 [098011 | TUBING, PLASTIC 7 SIZE PARTS 12 (092601 | LABEL, (OGO, NIP POINT .
| | 099897 | PAN, DRIP P) 11 1098065 | LABEL, LOGOD *
ITEM| PART # DESCRIPTION ATy KS0-65 | KSO-74 | KSO-82 | KSO-92 | KSO-102-19{091978 | WASHER, FLAT, M5 *
(48 x B5) (52 x 74) |(Bl x 82) |(64 x81.5)|(7] x 102) o—foor00 | SCREW, BUTTON HO CAP STREW, Mo | «
3 [- - . X X X xsh X 8 1092073 | STUD, RETAINING *
2 | 098011 | TUBING, PLASTIC 2 - - - - - 7 (099068 | TOP BAR SUPPIRT,SET ¥
(5D 4 74 [1_[090086 [PAN, ORIP 7 - - - - - e COVER, NIP ¥
X TTENTPART § TESCRIPTION i 6 |039440 099069 09936 099712 099608 5099062 | NOZZLE BKT .
3099443, 09444035197 , 99198] 099893, 39891099731, 09700 099730, 09689 4 |093067 | SIDE BAR SUPPORT, SET ¥
3 [- f . > |0091%6 099063 09935 099711 099607 T [ GUARD, FRONT x
KS0-65 2 Tomormmme, ruste 2 | |000441,99442]099072, 901 17| 099890, 99809099708, 00733 009664, 9973] 2 |** BAR, GUARD x
(48 y G5) LL_[099195 [PAN, ORIP 2 K1T|093417,99416/099109, 391 18[099870,39871[099736, 99734 099737, 09735, 1 | ** NOZZLE/RLR BAR GLARD ASSY .
TTEN| PART # DESCRIPTION ATy TTEN PART NOMBERS ( IST & 2ND HEAD) TTEN| PART # DESCRIPTION ATy




RRM ASS"Y: PN 099393 RECIRCULATOR SUBASS'Y: P/N 094730 PARTS CATALDG #033341 REV. L

SHEET 5

NOTE:  USE THREAD SEALANT FELPRO #51370 OR EGIVALENT ON ALL PIPE THREADED CONNECTIONS

NOTES:

I GIVEN QUANTITY IS PER (1) PRINTING HEAD

2. TTEMS MARKED * ARE PART OF OUTLINED SUBASS'Y
2. TTEMS MARKED »x - FOR 2 COLOR PRESS.

3. TTEMS MARKED #xx - FOR 1 COLDR PRESS.

r
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
! |
! 1
! 1
| |
1 1 il — 7\
| |
| |
1 Q \\X\ 1 e
2 ‘% (CUT TO PRIPER %H
: /\\/@\i = J LENGTH AT ASSY) -
! B\ = e SUCTION SIDE
: ‘% o SCALE 1:4 3 - - -
! e | 12| 091043 | CLAWP, HOSE, NYLON 5/6° : o TR R RN 5
: - 1] 091078 | 1/4 0.0 TIBING, 2° LG : ‘
! . 10] 001082 | ELBON 174 0.0. TUBING : ] oIS | AL NI |
! . = 15| 005055 | COMNECTIR 178 WPT x /4 IR, | 2
! .- 14| 004612 | PLATE, MOINTING 1
! .- 08| 03416 | ELOON : e -
L 07 | 091063 | LLAY, FOSE, ML 3/4 : TR RE
0 ik ‘
: | Moo | REOLCER 172 X V8 ' [T 031062 | FITTING, 1/B \PT x /B 688 | |
# [ 06| 001077 | BARB TEE 1/2 X /8 X 3/8 . L T 1
05| 031081 | PVC FLEX. TUBING 3/8 1.0. X 5/8.0.0.] * o aers | B 1
D4 | 005024 | HOSE KT 1 '
03 | 091078 | TUBING 1/4 0.0. X 170 LO.(POLYETH)]_+ g | (98 | NIFPLE, CLOAE, 1/6 T |
0 07 | 095949 | BALL VALVE 1
D1 | 034730 | RECIRCLLATIR ASS'Y 1 %2 8332@ %EQP%%ES/BI%TNW %
LTEMH] PART KDL PRLRIPTION v, M | 090615 | NIPPLE, LONG, 1/8 P 1
03 | 04614 | ELBOW, STREET, 1/ WP1 2
02 | 004617 | NEEDLE VALVE 1
DI | 004611 | ENCLOSIRE 1
ITEM| PART ND. DESCRIPTION Ay,




KV OSCILLATOR . PARTS CATALOG #099341 REV. L
_ SHEET 6

woee PARTS FIR Ist HO. OF 2 COLOR PRESS.

ok PARTS FOR 1 COLOR PRESS R 2nd HO. OF 2 COLOR PRESS.
+x FR SIZE PARTS SEE ADDITIONAL CHART.
+ PARTS INCLUDED WITH OUTLINED SUBASSEMBLY

28 | 092037 | NEEDLE BEARING #HK-2020 |
21

2o | 092098 | EXTERNAL RET. RING BMM SHAFT *

i @ 25 | 092042 | BEARING .

/\\v Pt 24 | 093383 | ASSEMBLY-CAM FOLLOWER 1

! oL 23| (92043 | BEARING *

22 | 092044 | BEARING ¥

2l | 093582 | ASSEMBLY-CAM |

10 20 | 091781 | M4 X 10 LG. FLAT HD CAP SCREW 4

0 19 ] 099503 | ORIVE GEAR-CAM |

0 18] *x DRIVESHAFT ASS'Y. 1

JLLE PAETS / [7] 099475 | SUPPORT ASS'Y NIP s |

KS0-65 | KSO-74 | KS0-82 | KS0-92 | KS0-102( b | 099476 | SUPPORT ASS'Y OP ek | I7| 099477 | SUPPORT ASS'Y NIP s |

(48 x 65) (52 x 74) 1(B] x 82) (64 xQ1.5)1(71 x 102)| b 099478 | SUPPORT ASS'Y 0P sxx | 16 ] 095585 | ASSEMBLY-PINION 1
- - - . . O | 092041 | INTERNAL RETAINING RING 2 15| 092034 | FLAT WASHER |
- |- - - - - 4 | 092033 | FLAT WASHER / 4] xx SHAFT |
TEr [ E ImE g [ [ e R W |
e 1 e R e (e 2 | 005584 | ASEMBLY-INTERNAL GEAR | [ 12] 092035 | FLAT WASHER 1
xoeex | 099485 099484 099684 099542 09954 | | = ASSEMBLY-ROLL | [1] 095374 | ECCENTRIC |
ospte ol A e ITEN| PART D, ESCRIPTION OTY. | TTEM| PART 1D ESCRIPTION iy,




OPTIONAL PRESS SAFETY GUARDS,Pre’ 86, IST HEAD

NOTE;

PROFESTONAL ELECTRICIAN REQUIRED FOR
INTERLOCK INSTALLATION

PARTS CATALOG #099341 REV. L

POST 1986
FRONT VIEW

SHEET 7 Wg ;
|
|
elgm4
i
1B gk
NC
id4 WHITE
[
¢
10223
{
| 65
- L ?@
VOLTAGE ON
READY UPTIN OPERATION
ELEC. SCHEMATIC FOR SAFETY GUARD
INTERLOCK SWITCHES
30 | 009134 | MOUNT, GLARD, OP SIOE I
29 | 001785 | SCREW I
28 | 001743 | WASHER 2
27 | 009133 | MOUNT, GLARD, GEAR SIDE 1
26 1091791 | SCREW 4
25 | 009132 | BRACKET, GUARD 0
wx FOR SIZE PARTS SEE ADDITIONAL CHART. SRl RSB ot LEROIE !
x TTEMS ARE INCLUDED WITH OUTLINED SUB-ASSY. 100142 CLAVP. CLARD SUPPRT 5
091595 | COLLAR, SPLIT « | [21 [ 091697 | SCREW, FLAT HEAD x
091534 | SCREW, SHCS x| [20 [ 099128 | SUPPIRT, LATCH BAR x
091980 [ NUT « | [19 [ 001978 | WASHER, FLAT 1x
091893 | PLUG, DIL HOLE,M8 (NOT SHOWN) 3| [18 | 091891 | SCREW n
092089 | TIE, CABLE (NOT SHOWN) 10| 17 [099127 | BAR, LATCH x
099105 | MB-1.25 HAND TAP (NOT SHOWN) I | 716 099141 | SUPPIRT, SUB ASSY, OP SIDE I
099024 | FITTING, FLEX, PVC (NOT SHOWN) 3| [15 | 091962 | WASHER, FLAT X
099035 | CONDUCTOR, ELEC. 20' (NOT SHOWN) 2| [14 [ 001677 | SCREW x
099034 | CONDULT, ELEC. 5 (NOT SHOWN) 2| [13 | 092007 | HANDLE x
092061 | LOCTITE, SEALANT (NOT SHOWN) 21 (12 [*  |MAIN GUARD, LPPER x
099147 [BKT, LPPER GLARD, GEAR SIDE | [11 [* | VAIN GUARD SUB ASSY, LPPER [
_ _ _ 091768 | SCREW, BKT 2| [10 | 092006 | NOT n
o 0 (ggso ;Z% (éiS(g]9§) JE§() }él% 092101 | SCREW, SWITCH 4| [ 092095 | SCREW, FLAT HEAD x
X X X3l X 092098 | SWITCH, LIMIT 2 | 8 [099123|LATCH, GUARD *
- - - - 093146 | BKT, LIMIT SWITCH | [7 (092082 | NOT ¥
- - - 091892 | SCREW, BKT 2| [6 | 001799 | SCREW X
099457 099081 099714 099618 099145 | BKT, LPPER GUARD, P SIDE 1| [5 [091981 | WASHER ¥
099451 099138 099738 099739 099144 [BKT, SUPPIRT « | [4 [ 001674 | BINPER, RUBBER x
099450 099064 NOT AVAIL. [NOT AVAIL. 081753 | NUT | [3 [099122|CAM, LINIT SWITCH x
099449 099121 NOT AVAIL. |NOT AVAIL. 091950 | WASHER, SPACER 2| [2 =  |MAIN GUARD, LOWER x
099448 099447 099740 093741 091712 [ SCREW, SHOLLDER [ [T [* | VAIN GUARD SUB ASSY, LOWER [
PART # PART # DESCRIPTION BTY| [TTEM| PART # DESCRIPTION ATy




